LIST NO. FBO3

HITACHI

ELECTRIC TOOL PARTS LIST

B HEDGE TRIMMER
Model FCH 48Y

(E1)

19964+ 20

S
J%
F—{ ..m,a. @-. g

wa
UG 7

.




PARTS FCH a8Y
W'E"‘_ CODE NoO. DESCRIPTION u::h REMARKS
1 312-778 | SPRING (L.55) 2
2 | 312-757 | SUB HANDLE LEVER 1
3 | 312-758 | SUB HANDLE 1
4 | az2-751 SCREW MeX18 4
5 CAUTION PLATE 1
6 | 312-788 | PROTECTOR 1
7 | 312-785 | SCREW MsX12 2
8 HITACHI LABEL 1
9 | 312-754 | HOUSING (A).(B) SET 1
10 | 312-773 | SWITCH 1
11 | 312-777 | GRIP RING D4 SHAFT 2
12 | 849-424 | WASHER M5 (10 PCS.) 1
13 | 312-765 | ROCKER 1
14 | 312-779 | SPRING (L22) 1
15 | 312-767  CLUTCHPIN 1
16 | 312-758 | GEAR HOUSING 1
17 | 312-782 | FELT 1
18 | 312-781 NEEDLE BEARING 1
19 | 312-780 | WASHER M8 1
20 | 312-7684 | CLUTCH GUIDE HOUSING 1
21 | 312-778 | PIND4aXx10 3
22 | 312-784 | O - AING (.D 28) 1
23 | 312-763 | CLUTCHBODY 1
24 | 312-781 GEAR 1
25 | 312-790 | O - RING (LD 18) 1
268 | 9685-469 | RETAINING RING FOR D25 SHAFT 1
27 | 312-795 | O —RING (LD 13) 1
28 | 312-782 | ECCENTRIC SHAFT 1
28 | 626-VVM | BALL BEARING 828VVMC2ERPS2S 1
30 | 312-800 | CARBON BRUSH (1 PAIR) 2
31 | 312-760 | MOTOR 1
32 | 312-788 | INTERNAL WIRE (12) 1
33 | 312-774 | CORDCLIP 1
34 | 312-784 | TAPPING SCREW D3.5X12 2
35 | 312-75¢ | SWITCH ELEMENT 1
36 | 312-775 | O~ RING (L.D58) 1
37 | 312-1T1 NOISE SUPPRESSOR 1
38 | 312-789 | INTERNAL WIRE (225) 1
39 | 312-772 | CONNECTOR 1
40 | 312-788 | CORD ARMOR ) 1
4t | 312-788 | CORD 1
41 | 312-799 | CORD 1 | FORGBR
42 | a1z-701 RUBBER TUBE 1
43 | 312-783 | TAPPING SCREW D4X18 4
44 | 312-770 | INTERNAL WIRE (255) 1
45 | 312-786 | BOWDEN WIRE 1
46 | 312-793 | TAPPING SCREW D4X25 1
47 NAME PLATE 1
48 312-755 SWITCH LEVER 1
49 | 312-782 | TAPPING SCREW D4X20 7
50_| 312-744 | HEDGE TRIMMER BLADE (B} i

«: ALTERNATIVE PARTS

4 — 96




PARTS FCH a8y
‘ T CODE NO. DESCRIPTION u';gi: REMARKS
51 | 312-746 | HOLDER PLATE 1
52 | 312-750 | NUT M4 4
53 | 312-745 | BLADE HOLDER 1
54 | 312-743 | HEDGE TRIMMER BLADE (A) :
55 | 312-747 | DISTANCE PIECE (A) 4 I
56 | 312-748 | BOLT Max12 4
57 | 312-748 | DISTANCE PIECE (8) 2
58 | 312-752 | GEAR COVER 1
59 | 313-148 | BEARING LOCK 1
80 | 313-145 | HEDGE TRIMMER BLADE ASS'Y 1 | INcLUD 4,50 - 58
61 | 312-787 | SCREW M5X18 a
82 | 312-796 | BOTTOM PLATE 1
63 | 312-797 | SCREW Maxe 3
OPITIONAL ACCESSORIES
’-T? | CODE No, DESCRIPTION sen REMARKS
501 | 312-753 | BLADE COVER (480MM) 1

4 -96

* . ALTERNATIVE PARTS




